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Breast Cancer

Kaohsiung Veterans General Hospital
Clinical Practice Guideline 2015.09 Version

New Van Nuys progmostic Index Scoring System

Score 1 2 3

Size =15mm 16-40mm |[=40mm

Margin width |=10mm 1-9mm <1lmm

Pathologic |Non-high- Non-high- High-grade

classification/Grade w/o Grade with  (With or w/o
necrosis necrosis necrosis

Age >60 40-60 <40

margins

micro-calcifications
positive resection

* Breast conserving surgery
(Van Nuys Score 4-6)

DIAGNOSIS WORK-UP PRIMARY TREATMENT FOLLOW-UP
Lobular N . . | Physical mination
. »| Observation after excision (preferred e ysleal Examinatio
carcinoma mammography and/or
In situ ultrasonography of breast
(Lobular Namnography of every 6 months
neoplasia) Bilateral
Ultrasonography of . . .
b . Unicentric, * Breast conserving surgery * ER (+)
reas .
) negative +radiotherapy+SLNB Consider Tamoxifen 5 years
| MRI (optional) resection marging——> * Physical examination
Ducta '
carcinoma * Total mastectomy + ultrasonography of
o > reconstructive surgeryy+ | preast and CA-153
in situ Multicentric,wide SLNB g CEA (optional)
spread,diffuse
every 6 months

* Mammography every year




Breast Cancer

Kaohsiung Veterans General Hospital
Clinical Practice Guideline 2015.09 Version

DIAGNOSIS WORK-UP PRIMARY ADJUVANT TREATMENT FOLLOW-UP
TREATMENT
axillary lymph nod dissectiol
If SLNB(+/
\ BCS:If tumor <3cm, consider SLNB only then R/T
Clinical Stage |
LNC) Favorable histology: medull
T1NOMO Clinical LN (—) * ERpostive m?J\::?:\?)use istology: medullary,
-Breast conserving Tla or Favorable histology papillary, tubular
surgery + SLNB + hormone therapy ('see page8) carcinoma
Bilateral mammography ra(_jlotherapy Tumor< 2cm : hor mone therapy
-Simple mastectomy tchemotherapy (seepage8) . -
+ SLNB + Tumor 2e : Physical examination,
t - ti Ultrasonography of breast and
Ultrasonography of reconstruction chemotherapy + hor mone ther apy liver, Chest x-ray, CA 15-3 ever
-Modified radical (If Her2/neu(-) orKi-67<15% or age> 3~6 months for 2 vears. then |
breast Mastectomy+ 355 onl h th Y ’
| Y= | v only use hormone therapy ) every 6~12 months for 2 years
Clinical Stage Il Pathology review » reconstruction | * ERnegaive : chemotherapy then every 12 months.
o (Exclude Tla) Mammaography every year
wl=J ini . .
TON1MO (e k=) Clinical LN (+) LN (+) Women on tamoxifen: pelvic
T1NIMO -Breast conserving % ERpostive: examination every 12 months
surgery + ALND + Chemother apy+hor mone ther apy
T2NOMO radiotherapy
T2N1IMO “Modified radical * ERnegaive Post-mastectomy
Mastectomy+ Chemother apy
T3NOMO reconstruction radiotherapy: see page 7

Criteria of sentinel node biopsy

early breast cancer and clinically lymph

node tigga

E#>T0 et ECOG # ik fi3™A 22 4 > ¥ F g 7 it 5 ~ 3sfin

HRF A LNG) < 31 - ER(H]T)
ffl1*'|Hormal therap§|

TNBC

pN T svondy considr

non-TNBCifAgesS0or LVI+)~ PMRT

Her-2/neu + (IHC 3+ or FISH+)
Herceptin x for 1 yeapptional
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DIAGNOSIS WORK-UP PRIMARY TREATMENT ADJUVANT TREATMENT FOLLOW-UP
Surgery
> 1ifCR: Physcd examindion,
Clinical stage IlI Pathology review Complete adjuvant
T2N2MO (y[lﬁgll HCii ) chemotherapys Ultrasonography of
T3N1MO Ultrasonagraphy Surgery hor mone ther apy+ breast and liver, Chest
T4 any N Mo Bone scan e »| rediation therpy o monthsfor2
Any T N3 MO i . conserving (BCS+RIT ; SM OR ears,then every 6~12
y (considen Neoadjuvent surgery + ALND MRM consider R/T) ?]lqontﬁs for 2 e;rs then
Mammography chemotherapy + radiotherapy 2..if till residualdisease every 12 mon{hs
PET (optional) > -Modified radical chemotherapyollowed Mammography e.very
Mastectomy+ by radictherapy year
reconstruction

Clinical stage IV

any T any N M1

CBC ,CEA, CA-153 (optional)

Liver function test Chest x-ray

mammography+ ultrasonography of

breast

Pathology report

Ultrasonagraphy of liver

Bone scan

Biopsy documentation of distant
metastasis if possible

Metastatic site CT scan or MRI (optional)

PET scar(ontional

+ hormonetherapy

LN (+)

Her-2/neu + (IHC 3+ or FISH+)
Herceptin& ¢ * 0.5 year

Womenon tamoxfen:
gynecological
exanmnaion everyl2

morths.

v

+target therapy

SYSTEMIC TREATMENT
Systemic chemotherapy and/or hormona
therapy + radiotherapy or surgery

F#>TO RS ECOG# iR BImAZ2A » P4 S Al F « 2bhisfg
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RECURRENCE WORK-UP

STATUS

SALVAGE TREATMENT

Biopsy documentation of
first recurrence if possible
IHC study of the tumor if
ER/PR status unknown
Whole body bone scan
(optional)
Chest x-ray
CT scan of chest for
locoregional recurrence
(optional)
Ultrasonagraphy of liver
CT scan or MRI of
symptomatic areas
(optional)
Mammography
PET scan(optional)

L ocoregional recurrence alone

Post brea-conserving surgery alo

A 4

Salvage mastectomy + systemic therapyadiotherapy

Post brea-conserving surgery radiotherap

A 4

A 4

Salvage maectomy + systemic thera

Post mastecton

A 4

Surgical resection if possible + radiotherapy #eysc therapy

Post mastectomy + radiother:

\ 4

Suraical excision if possible systemic therapy+ radiotherap

Systemic recurrence

A 4

Chemotherapy until progressive disease
Supportive care only for patients who fail to resp@ sequential
regimens(optional)

ER/PR negative or symptomatic visci metastase

ER/PR positive with bone/soft tissue and
asymptomatic visceral metastases

A 4

Hormone therapy

Hormone unresponsive: chemotherapy

Isolated liver, brain, or lung metastasis,
(impending) pathologic fracture, spinal cord
compression, and pericardial effusion

A 4

Indications for surgel

A 4

Multiple brain metastasis, impending pathologic

Indications for palliative radiothera

fracture, spinal cord compression, severe bone p

Pleural effusion, pericardial effusion, and
leptomeningeal metastases

v

Indications for regional treatment
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INDICATIONS FOR POST-MASTECTOMY RADIOTHERAPY

1.skin involvement(skin nodule, ulceration, dorms lymphatic involvement)
2.Chest wall involvement
3.positive axillary lymph nodes >4, lymph nodes pOStive 1-3 ( Strongly consider
4.positive or close surgical margin
5.tumor 25cn » lymph nodes Negdive (optional) - lymph nodes podtive recommendation
6.gross multicentric disease(tumor in more than one quadrant and serpent at least 4cm by
clinical or pathology)
7. for breast conservative treatment (if DCIS Van Nuys Score >7)

BASIC REQUIREMENTS OF RADIOTHERAPY

+ Radiation fields should include ipsilateral chestl, internal mammary
chain and supraclavicular fossa

» Excluding heart from radiation fields

* Central lung distance of the tangential field3 em

» No axillary irradiation if axillary clearance &lequate

BASIC REQUIREMENTS OF PATHOLOGY EXAMINATION

Excision biopsy with no prior suspicion for malignancy
» Exact tumor size and type of tumor

» Tumor histological and/or nuclear grade

» Margin status (exact distance in mm)

» Status of lymphovascular permeation

* ER and PR study

Ductal carcinomain situ with wide excision only
* Nuclear grade

* Status of tumor necrosis

» Tumor size

» Margin status (exact distance in mm)

* ER/PR study

Invasive carcinoma with wide excision and axillary lymph node dissection or modified radical mastectomy

« Exact tumor size and type of tumor

« Tumor histological grade

* Margin status (exact distance in mm)

« Status of multifocality and multicentricity

* Presence of DCIS and status of extensive inttattitomponent
« Status of peritumoral LVI

* Number of involved and total axillary lymph nodeth extranodal extension, total number of axjlandes examined should not be less than 10.

« If any involvement of skin
* ER and PR study Her-2/neu
* Ki67
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Adjuvant / BT ax |2015/9/25
- PR Chemotherapy formula schedule Reference (No) '

Neoad juvant /strength of evidence
Carboplatin AUC x5mg+ Docetaxel 75mg/m’ Q3WKLY No 17 / Level 1
(Carboplatin AUC 4-6+ 5-FU 1000mg/n’ Q3WKLY G734 )2015/9/11 No 17 / Level I
Cisplatin 50mg/m’ Q3WKLY No 17 / Level 1
Cisplatin 50mg/m’+ 5-FU 500mg/m’ Q3WKLY No 17 / Level 1
Gemcitabine 1250mg/m’ Q3WKLY No 17 / Level 1
Lipo-Dox 50mg/m’ Q3WKLY No 17 / Level 1
Mitoxantrone 12mg/m’ Q3WKLY No 17 / Level 1
Taxol 80 mg/m-+Gemcitabine 800mg/m’ QWKLY or Q3WKLY or Q4WKLY (#1) |[No 17 / Level I
Taxol 80 mg/m+Cisplatin 50mg/m’ Q3WKLY No 17 / Level 1
Taxol 80 mg/m QWKLY No 17 / Level 1
Taxol 175 mg/m Q3WKLY No 17 / Level I
Docetaxel 60mg/m°+Cisplatin 50mg/m’ Q3WKLY No 17 / Level 1
Docetaxel 75mg/m’+Gemcitabine 1000mg/m’ Q3WKLY (#1) 2015/8/28 No 17 / Level 1
Docetaxel 75mg/m’ Q3WKLY No 17 / Level 1
Vinorelbine 25~30mg/m D1 or D8 No 17 / Level 1
Docetaxel 75mg/m” x1+Xeloda 2.5tab x14 day Q3WKLY+14 day No 17 / Level 1
Afinitor bmg 2tab QD x 14 day No 17 / Level 1
Xeloda 500mg 2tab Bid x 14 day No 17 / Level 1
Cyclophosphamide 2tab QD x 14 day No 17 / Level 1
Methotrexate 2tab (BIW) x14 day No 17 / Level 1
Ufur 3cap (Bid) x14 day No 17 / Level 1
Vinorelbine 30mg + Vinorelbine 20mg 2 capl + lcap (QW) x 14 day No 17 / Level 1
Bleomycin 50mg once No 17 / Level 1
FEC(5-FU500mg/m’, Epirubicin75mg/m* cyclophosphamide |2-6 cycles No 2 / Level 1

500mg/m’)




FLC (5-FU 500mg/m’+ Lipo-Dox 35mg/m’* cyclophosphamide |2-6 cycles No 16 / Level 1
500mg/m")
FEC or FLC + Taxol(taxol 175 mg/m*) (Q3W) 2-4 cycles (Q3W) or No 7 / Level 1
(taxol 80 mg/m) (QW) 2-12 cycles (QW)
FEC or FLC+Taxotere (taxotere 75 mg/m’) 2-4 cycles (Q3W) No 9 / Level 1
CMF (Cyclophosphamide 2tab/m’+Methotrexate 40mg/m’|6-12 cycles No 2 / Level I
+ Fluorouracil 500~600mg/m")
EC or LC (Epirubicin 75mg/m’ or Lipo-Dox 35mg/m’+ |6 cycles No 16 / Level 1
cyclophosphamide 500mg/m”)
TEC (Docetaxel 75mg/m” + Epirubicin 75mg/m” -+ |6 cycles No 3 / Level 1
cyclophosphamide 500mg/m”)
Mitoxantrone 10mg/m’tLeucovorine 170mg/m’+5-FU |Q3WKLY No 17 / Level 1
600mg/m" +Cisplantin 60 mg/m’
[AIC for Epicin 60mg once No 17 / Level 1
B 1Tk [2015/9/25
S Faslodex 250mg Q28D No 17 / Level 1
"® M [Goserelin 3. 6ug 028D No 17 / Level I
Leuprorelin 3. 75mg Q28D No 17 / Level 1
Hormone Anastrozole 1mg Itab (QD) x14 day No 17 / Level 1
Exemestane 2bmg Itab (QD) x14 day No 17 / Level 1
therapy Letrozole 2.5 mg Itab (QD) x14 day No 17 / Level I
Tamoxifen 10mg Itab (BID) x28 day No 17 / Level 1
Toremifene Itab (QD) x28 day No 17 / Level 1
BTk (2015/9/25
™ P % |Docetaxel 75mg/m’+Herceptin 6~8 mg/kg Q3WKLY (#1) No 17 / Level 1
Perjeta 420~840mg +Herceptin 6~8 mg/kg + Docetaxel|Q3WKLY No 17 / Level 1
Target Tomg/m
Kadcyla 3.6 mg/kg Q3WKLY No 17 / Level 1
therapy Tykerb 250mg + Xeloda 500mg 5 tab (QD) +2tab (Bid) x14 day |[No 17 / Level I
Tykerb 250mg 5 tab (QD) x14 day No 17 / Level 1
Herceptin 2~8 mg/kg QWKLY or Q3WKLY No 17 / Level 1




Reference for Neoadjuvant / Adjuvant Chemotherapy Regimens

1. Citron ML, Berry DA, Cirrincione, et al: Randozneid Trial of Dose-Dense Versus Conventionally Saleztiand Sequential Versus Concurrent
Combination Chemotherapy as Postoperative AdjuVesdtment of Node-Positive Primary Breast canciest Report of Intergroup Trial
C9741/Cancer and Leukemia Group B Trial 9741.J Oleol 2003;21:1431-1439.

2. Fisher B, Brown AM, Dimitrov NV, et al: Two mdmg of doxorubicin-cyclophosphamide with and withimtierval reinduction therapy compared
with 6 months of cyclophosphamide, methotrexatd,farorouracil in positive-node breast cancer pdatevith tamoxifen-nonresponsive tumors:
results from the National Surgical Adjuvant Breasti Bowel Project B-15. J Clin Oncol 1990;8:14834.4

3. Martin, Pienkowski T, Mackey J, et #ldjuvant Docetaxel for Node-Positive Breast CanbeEngl J Med 2005; 352:22.

4. Buzdar AU, Kau SW, Smith TL, Hortobagyi GN. Teear results of FAC adjuvant chemotherapy triddn@ast cancer. Am J Clin Oncol
1989;12;123-128.

5. Levine MN,Bramwell VH, Pritchard Kl, et al:Randaed trial of intensive cyclophosphamide, epiruhiand fluorouracil chemotherapy compared
with cyclophosphamide, methotrexate, and fluorobumg@remenopausal women with node-positive breasicer. National Cancer Institute of
Canada Clinical Trials Group. J Clin Oncol 199828%1-8.

6. Goldhirsch A,Colleoni M, Coates AS, et al: Adgliadjuvant CMF chemotherapy to either radiothe@pamoxifen: Are all CMFs alikePhe
International Breast Cancer Study Group (IBCSG).Amtol 1998;9:489-93.

7. Sparano JA, Wang M, Martino S, et Aleekly paclitaxel in the adjuvant treatment of stemncer. N Eng J Med 2008;258:1663-1671.

8. Piccart MJ, Di Leo A, Beauduin M, et al:Phagerlal comparing two dose levels of epirubicin damed with cyclophosphamide with

cyclophosphamide, methotrexate, and fluorouraaildde-positive breast cancer. J Clin Oncol 200B811®3-3110.

9. Roche H, Fumoleau P, Spielmann M, etSaquential adjuvant epirubicin-based and docetzhezihotherapy for node-positive breast cancer

patients: The FNCLCC PACS 001 trial. J Clin Onca0@;24:5664-5671.

10. Martin M, Rodriguez-Lescure A, Ruiz A, et Rlandomized phase 3 trial of fluorouracil, epirubjand cyclophosphamide alone or followed by

Paclitaxel for early breast cancer. J Natl Canest 2008;100:805-814.

11. Romond EH, Perez EZ, Bryant J, et al: Trastuuplus adjuvant Chemotherapy for operable HER2Zipedreast cancer.N Engl J Med

2005;353:1673-1684.

12. Dang C, Fornier M, Sugarman S, et'Hfte Safety of Dose-Dense Doxorubicin and Cyclophaspde Followed by Paclitaxel With Trastuzumab

in HER-2heu Overexpressed/Amplified Breast Cancer. J Clin @2608;26(8):1216-22.

13.Joensuu H, Kellokumpu-Lehtinen P-L, Bono Pl.efAdjuvant docetaxel or vinorelbine with or withouwhstuzumab for breast cancer. N Engl J

Med 2006;354:809-20.

14. Buzdar A, Ibrahim N, Francis D, et 8lignificantly higher pathologic complete remissrate after neoadjuvant therapy with trastuzumab,
paclitaxel, and epirubicin chemotherapy: Resulta cdindomized trial in human epidermal growth factaeptor 2-positive operable breast cancer.
J Clin Oncol 2005;23:3676-3685.




15.Slamon D, Eiermann W, Robert N, et al: Adjuvarststuzumab in HER2-Positive Breast Cancer. N Hiiged 2011;365:1273-1283.

16.Rayson D, Suter T.M, Jackisch C,et al:Cardidetaf Adjuvant Pegylated Liposomal DoxorubicintWConcurrent Trastuzumab:A Randomized
Phase Il Trial Annals of Oncology 2012;23:178@®3.

17.NCCN clinical practice Guidelines in oncology (NCCN Guidelines) version 3. 2015
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NCCN Chemotherapy Order Templates (NCCN Templates™ )

The National Comprehensive Cancer Network (NCCN)

NCCN Patient Safety Summit
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NCCN Drugs & Biologics Compendium (NCCN Compendium™)

NCCN Oncology Research Program (ORP)

NCCN Annual Conference: Clinical Practice Guidelines & Quality Cancer Care™

Oken, M.M., Creech, R.H., Tormey, D.C., Horton, J., Davis, T.E., McFadden, E.T., Carbone, P.P.: Toxicity And Response Criteria Of The
Eastern Cooperative Oncology Group. Am J Clin Oncol 5:649-655, 1982.
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Ann Surg Oncol (2013) 20:3169-3174
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Annals of Oncology 25 (Supplement 1): i3, 2014
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